MAHARASHTRA POLLUTION CONTROL BOARD

Minutes of Second Sitting of 27 meeting of Technical Committee (2022-23) for
assessment of application of under change in product-mix

Date - 25/08/2022
Venue . 4* Fioor, Conference Hall, Kalpataru Point, Sion, Mumbai &
Microsoft Team Video eonferencing.
_ Agenda item No | No.1 !
_Proposal No. MPCB-CONSENT-0000138247 =
Mis. Astec Lifesciences Ltd. '
Project Details K-2/111 Additional MIDC Mahad. |
__ Tal- Mahad, Dist — Raigad. ].
NIPL certificate issued by M/s. Sadekar Enviro EngineeTs |
WPl Cortiicate Pyt. Lid., No. Nil, Dated Nil |
Introduction:

This has reference lo the online proposal submitted vide No. MPCB-CONSENT-
0000138247 along with the copies of documenis seeking for renewal of consent fo
[...]
7 | Chemizaisludge | 353 50 MTIA. | 50 VWagte water | (no change)
Trom wanle waler MTiA, treatmeant
8 | Spent carbon or 362 156 156 MTIA Process {na changei
! fitter medium MT!A L
8 | Concenbration or Ta 1580 1680 MTIA Process (mo change}
evaporalion BT A,
| renidio L |
10 | Process wastes or | 281 ] B257 MTIA Process Mo change) i
1esadues MT/A ST 2
11 | Process wastes or | 26.1 1449 ET MTM | Process {Reduction)
resciues KT
(ammnium
ehiorida)
12 | Process wasies ofr | 281 Z2MTA | 15MTMW Procesa {Reduction)
| residuas
| (potassim
bromide) e P
12 | Process wesies or | 291 2 e 65 Procass [Raduchon)
residues BT MT
chiorwia) - |
13 | Process wastes or | 28.1 132 10 | Process [Reduction) |
resatiaes | sodium BT MTM
Broimide)
14 | Process wasles of | 28.1 15232 A3 MTM Process {Redusction)
rasidueg (sodium MTA
bisuifiia)
18 | Procoss wastes of | 201 4482 BMTIM Process [Redsction)
| residues {irethyl MTM™
| aming

Minutes of 2* Sitting of 2** Technical Committes Meeting (2022-23) did 25/08/2022

“—’%“1—‘

-

=

'S.ll.-l.-'



_Carbonate)
33 | Process wastes or | 28.1
A

16 | Process wastes or | 20.1 ASMTM | A5MTIM Process (no change)
fesiduss
-: 17 | Process wastes or | 20.1 402 JMTM Process {Raducbon)
Fesiduss WMTA
phosphoious
78 | Process wastes or | 28.1 G2MTIM | 125 MT/M | Process {Reducton|
remidues {pyrdne
38 | Process wasiesor | 291 1304 10 MTM PrOCess {Reducton)
eSS BTN
30 | Process wasies o | 28.1 T45 A0IMTM | Process {Reduction)
FEE S MTiM
(Hydrochione Acsd) -
21 | Process wastes or | 201 208 BaMTMW Procesas { Redhuction)
residues | Ag MT M
33 | Process wastes or | 29.1 3713 TBAMTIM Frocess [Reduchion)
rasidues (Poly MT
| Aminum :
{232 | Procass waslesor | 291 65T B5.7 MTM | Process {na change)
resauns MT/M
} S
24 | Processwasies of | 29.1 B8 MT/HW | 44MTAA Process (Reduchion)
B
35 | Process wastes or | 26.1 ZIMTIM | 2 2MTM Process {no change)
residues (Totra N
| Butyl Ammanium
sulfate} -
28 | Process wastesor | 281 =8 A0MTM Process {Roductcn}
residuas MT
3T | Process wastes or | 29.1 [T 14 ZMTIM | Process ino change) |
| raakdLes [ Sodium MTIM
hormate]
25 | Process wasies o | 28.1 241 1. 2MTM Process [Fsdhuchion)
| resiches {Boric MTM
Acd) —
30 | Process weates or | 281 148 08 TIMTIM Frocess [Faciunction)
residuss [ Sodium MTH
31 | Process wasiesor | 29.1 74046 | GOMTAM Process {Reduction)
regidues MTMA
(Potassilim
TZMT/M | D.5MTIM Process {Reduction)

Minutes of 2°° Sitting of 2 Technical Committes Meeting {2022-23) dtd 25/08/2022

-

Bl|Paje



Sr, Typa of Waste Category HW Generation Sourca of Romarks
Mo {As por | Existing | After Generation
z HOWM | (as par Change in |
Rules, EC/ Product Mix
2016} CTO)
33 | Process wastes or | 291 ne 11 1MTM Procass (Reducton)
residues { Ethanal] T/ =
34 | Process wasies or | 281 15.87 BAMT Procass [Reduchion)
reaidues (Triethyl MTM
Emine |
hydrochlende) " ]
A5 | Process washes or | 2801 A5 B4 15 EMTM Proceas i Reduciion]
residues [ Sodiurm MTiM
mitivy aulate) =
36 | Process wasies of | 261 B8.TE 08T Process (Reductn)
residuis {Broma TN
succinamida)
37 | Process wastes or | 29,1 1035 10.35MTM | Process (no changs)
residues | Sodim MTM
38 | Process wastesor | 20.1 384 20T/ Process { Reduction)
resdd es MT™
(magresium
chiaride}
18 | Processwaslesof | 281 384 21T Process {Rledicton)
residues {Deweodam MTM
40 | Process wastesor | 261 11.67
resadises [Disodium T
41 | Process wastes or | 281 61,82 1 SOMTIRA Process {Reduction}
residues (Tho MTM
glutamic acid)
47 | Processwaslesor | 291 88,12
residuss [Thio MTIM
43 | Process wastesor | 281 1a.a7
regadues (Thio KT
giutamac
44 | Process wasles or | 281 2a.8v
residues | Thio MTM
., Glutamic acid)
45 Fﬁmnn-uﬁiw 281 B4R
resicuies [Thio MTM
45 | Process wastes or | 28.1 1088 1INTIM Process (Raduction]
resadises [ Sodium M
|| chioro sceiate] _ U =2
47 | Procass wasies of | 29.1 1558 1MTINA Process (Redustion)
residuas (Zincabe MTM
| ehioride)
48 | Process wasias or | 281 11 MTIM | TMTM Procass {Reduction)
residuas | Sodmm
of mathyl |

Minutes of 2™ Sitting of 2 Technical Committee Meeting (2022-23) dtd 25/08/2022

— D

e —

g

7| Page



8r. | Type of Waste Category HW Generation Bource of Remarks
Mo [#s par | Existing | Afer Ganoration
& HOWM | (as par | Change in
Rules, EC/ Product Mix
016) | CTO) =
sulfanic acid) A s
4% | Process wastas or | 291 218 2MTM Process (Reduction)
| residuss | Sodium MTM
| carbonate] e
50 | Procoss wasles of | 291 285 26 MT™ Process {Raduction)
resdus | Sodam MTHA
! meceinte) : nd
| 51 Process wasles of E2ﬂ1 1.03 08 MTM Process (Heduction)
| resdues (Tetran AT
ammanium bukyl
bromade) :
52 | Process wasiss or | 26,1 34 628 MTM Procass {Raduction)
resaues (Ag. T
__| Suthenc acid) :
B3 | Procoss wastesor | 201 254 18 MTiM Process [Radueticn)
resdues (Trarois)
Ei | Process wastes of | 281 4104 250 MTH Procass | Rediugton)
risitues (Sodiom MTA
chiaride)
55 | Process waniea of | 261 22 MTMW | OB MTIM Process [Risduchon)
resicues (D
isopropy| amne
56 | Process wasles or | 291 44 (5 34 MTM Procass (Reduction)
resIdues KT
{Phosphorous
ohioride acid]
57 | Process wasies or | 291 104 47 BOMT/M Proceas [Reduction)
rEsing MT
| {Ammanium
sultate)
58  Process wasmesor | 2901 38.5 7. 5MTIM Process (Reduction)
redidues [Urea) MTM s
50 | Process wastes or | 281 21.28 BT Procass {Reducton)
| fi Dl AT
| potasiurm
bicarbonate+
| hygrochionic ackd) |

= Thare s overall reduction in total Hazardous Waste quantity and no new category s

proposed.

Technical Committee Deliberations:

The proposed project was discussed based on documents - NIPL Certificate and
presentation made by the industry. Produc! wise load calculation In lerms of
r, Air emissions & Hazardous waste
consenl to operate, Environmental Ciearance, NIPL Certificate issued by Aditya

s

were discussed. Exisling

Minutes of 2* Sitting of 2™ Technical Committee Meeting (2022-23) dtd 25/08/2022

%

B|Pape




LASHTRA POLLUTION CONTEDL BOARD

Environmental Services Pvi Lid and product -mix Proforma are taken on the
record.

After due deliberations, Committee noticed that:

i) There is decrease in production capacity from existing 2225 MT/M to 800 MT/M
there by reducing the total production quantity by 60%

i) Conseguently, there is reduction in water use, effluent generation, hazardous
wasle generation from the existing quantities

iii) There is reduction in pollution load from consented capacities,

i) The company has Effluent treatment plant comprising of Primary. Secondary &
Tertiary Treatment having ZLD system.

v) PP has applied for amendment in Boiler fuel quantity from Kg/Day o Kg/Hr vide
Application No. 0000007320,

vi) There will be no change in process vents and No new utilities are proposed

Technical Committee Decision:

Technical Committee decided to recommend the case for change in product under

product mix with a compliance of the following conditions;

(i) Iindustry shall comply with all the conditions stipulated in Environmental
Clearance and ensure display/upioad of six-monthly compliance monitaring
report on their official website.

(i) Industry should not manufacture any other product for which permission is not
granted by the MPCB.

(i)  Industry shall ensure connectivity of conlinuous online Monitoring System Le. IP
Camera and flow meter installed with data logger fo ensure the Zero Liguid
Discharge and data to be direcily transmitted from data logger to the MPCB
SBrver.

(v}  The Consent shall be issued with stringent norms for CEPI i.e TPM- 50 mg/NM3

(v}  The industry shall dispose the by-products as Hazardous waste and shall
comply the provisions of Hazardous & Other Wasles (M & TM) Rules 2016

>
-

-.-—-'—'_"_'_-_'_'_#'_?

Minutes of 2™ Sitting of 2 Technical Commities Meeting (2022-23) did 25/08/2022 - TY



TRA POLLUTHON CONTROL BORARLD

|_-|'tnlﬂdl itern No NaN, - =
Fw No. MPCE-COMSENT-000013117T

M/s. Anuh Pharma Limited.,
Project Datails E-1713 & E-17M Tarapur MIDC,
Tal & Dist - Paighar =l
MIPL Certificate NIPL Certificate issued by Ultra Tech QCI- NABET Accredited
ElA consultant, did. 08 04 2022

Intreduction:

This has reference to the online proposal submilted vide No. MPCB-CONSENT-
0000131177 along with the copies of documents seeking amendment in existing consent 1o
operate under change in product — mix under the provisions of EIA Notification. 2006
amended on 23/M1/2016 & on 02/372021.

Exiting Clearances:
1. Environmental Ciearance is vide No. SEAC-2015/CR-268/TC-2, Date. 17.10.2016
from Envi, & Climate Change Department, Govi. of Maharashtra
2 Consent to Operate obtained vide No. Format 1.0/CC/UAN No. 0000078704/CO-
1812000758, dated 13.12.2019 valid upto 31.12.2024

Project details:
A. Production Details:

Sr. No. Product Name Exsting Proposed |  Remarks
Quantity as | Total quantity |
per CTO as per
(MTIM) Product Mix
(MTM) |
1 Erythromycin
Salts
Pyrazinamide Salts
 Chicramphenicol | Mo change in
Palmitate capacity
_Sulphadoxine
Ethambutol
Hydrochloride
Clotrimazole
2' Atorvastatin
products - Atorva
Losartan Potassium 20 20 Huﬂnﬁ s
. produchon
Telmisartan — ] capacity
Clopidogre|
w’.{f ..-""‘I
es of 7 Sitting of 2™ Technical Commitiee Meeting [2022-23) Y |{Paje



3 Erythromycin Dernvates Ny i in
r_—-_E._l'}'_ﬂ'll'ﬂ'.'l'l'jl'ﬂ"l 10 10 production
' Erythromycin Estolate
4. | Anti-Tuberculosis No change in
Product - Ethambiutol 20 20 production |
| Pyrazinamide capacity
o ﬁEWWH NG IO )
| , ; 2 2 production
| Linagliptin i
| Teneligliptin
. B8 Oimasartan 2 2 No Change
7. | Erythromycin 11,12 0.75 0.75 No Change
Carbonate
B. | Erythromycin Ethyl 25 25 No Change
| Succinate
8 Rosuvastatin 1 0 Product to be
E removed
10. | Pregabalin 5 0 Product to be
= removed
11, | Levelricelam 10 10 No Change
12. | Ambroxol HCI 5 - No Change |
13. | Moxifloxacin HCI 0.75 0.75 No Change
14, Sulphodoxine 10 10 No Change
15. | Sofobuvir 0.5 0 Product io be
removed
16. Pentoprazohe g 0 Product to be
removed
17. | Saxagliptin 0.5 0.5 No Change
18. | Sitagliptin_ 10 10 No Change
18. | Acebrophylline 0 1 New Product
20 | Allopurinal 0 5 New Product
__21. | Pyrmethamine 0 05 New Product
22. | Gliciazide 0 9 MNew Product
TOTAL 1615 161.5

= The industry has proposed change in the product mix in it existing facility by
-ddhghurnmpmdud:utundurmmumhymmﬂumum

products and the producton quantity will remain same 161.5 MTM.

Minutes of 2° Sitting of 2 Technical Committes Meeting [2022-23) 2| Page



B. Pollution load Details:

i) Water & Wastewater Aspect:
Water Consumption: -
Purpose Existing w'_-;s Consumption
Water Break Up after
Consumption  change in product
mix (CMD)
I
Industrial Cooling, spraying in mine 169 169
pits or boller feed - B
Demestic Purpose 9 .
Water gets Polluted & Pollutants are 135 132
Biodegradable
Water gets Polluted, Pollutants are D o
not Biodegradable & Toxic i L.
Gardening 0 0 I
Other i 154 [ 0 |
Total = 333 330 ,J
= After change In product mix Industry has posad to decresse the total freshwater
consumplion by 3 CMD, o e
After Product Mix:-
Product Name Water Input Pollution Load
Par Day TDS Kg/Day | COD Kg/Day
Deleted 15,5 MT/M 7963 LiL/D 1413 1372 I
Four
Products '
Proposed | 15.5 MT/M 7921 LiLID 572 453 =
new Four
Products ‘
load P

= After Change in product mix effluent and COD load is reduced.
Treatment System

a) Trade EMluent:
Industry has segregated trade effiuent into strong stream & weak stream and

provided treatment system to achieve Zero Liguid Discharge is as below.
-

Indnnf!"iiﬂhlnll“TﬂhﬂzlltmI“:h?%ﬂ;iﬂ/ S|Page



Pl A RLAS HTRA POLL UTHON CONTROL BOARD

Strong Stream: Treated in
(design capacity

of 100CMD

evaporator (design capacity of 75 CMD).

Weak Stream: Condensate from MEE along with
treated in treatment system comprises ETP
{Collection tank, Neulralization tank, Equalization

clarifier/ Primary sefiiing tank}, Secondary

(Reverse 0smMOosIs).

of capacity

separate ireatmeni system which comprises of primary
}mlhdinnmnufnlwhymippm&mmm

primary treated low stream
130 CMD as Primary
tank, Flash mixer, Primary

(Activated sludge process), Tertiary
{pressure sand filler, activated carbon filter) followed

by Advance treatment

Treatment Facilities Provided: For sewage treatmant industry has
provided 30 CMD of STP on MBER technology.

Air Emission Load: -
| B Bource Fusl Before After Remarks |
No. Product mix | Product Miz
1 Boiler No.1 and 2 (0.6 Bin desal! TE2 kg'hr TH2 kg Mo Change
TPH sach) LOO [
2 Boller No. 3, 4and 5(1 | LDO/ | B840 kgfhe 5G40 kgihr Mo Change
| standby) (1.8 TPH each) Brguetie
3 DG Set- 1 (B2.5 KVA) HSD 30 kgdhr 30 kghr No Change
4 DG Set- 2 (62.5 KVA)
5 DG Set- 3 (1SOKVA] | HSD — B0 kgihr Proposed
g DG Set - 4 (150 KVA)
(T I‘I'htmﬂ:ﬂuldl-hﬂ Brigueties 13200 kg/hr 13200 kgt ll'«lnl‘,'.iw
|| — | |
Ajr Emissions
Description
HEL ihmmaonla HgiDay
Poliution Load from axisting products 50.28
Pollution Load After Change in
Procust Mot 5028

Industry has not proposed any change in fuel and process emissions and the
pollution load will remain same.
s Industry has provided two nos. Scru

W/ﬂ“mﬁﬂnmﬂlhmﬂﬂﬂh

Minutes of 2™ Sitting of 7 Technical Committee peeting (2022-23)

hbnﬂhpmmhhmnwm

— SO

ey




Aftar
Change
in
Product
Min

1 Spenl Sohents 8.6 Lei) 100 Process Derurms Sale 1o Mo change in
[m3/Manth) authoriged | quantity

recycierfre
= . oL

2 Chemical 353 5 25 ‘Wastewater | Bags CHWITSDF | Mo changs in
sludge from Treatement guiantity
WHSLEwWATET
treatment
(ar/wa)

3 Spent Carbon 8.3 6.4 B4 IBaiber Bag CHWTSDF | Mo change in
{MT/ M) tuantity

L] Emply barrely ax1 5000 5000 | From rew Hazardous Sake o Ko change in
Joontainery materialy) wartie authorized | guantity
flimers themicals SIOTARE @rea | party after
contamanated decontam
with nratian
harardous
chemicak
fwaitas
imo./M) .

5 Dust or 1513 1 1 From APFC Bags CHWTSDF Mo thange in
particulates wirzrlity
from
exhaust gan
traatmant.

(M) |

6 | Concentration | 373 15 15 | MEE Drums CHWTSDF | Mochangein |
or Guantity
evaporation
FEnidies

L {MT day]

= Total Hazardous Waste quantity will be remalned unchanged after product

mix.

Technical Committee Deliberations:

The proposed project was discussed based on documents — NIPL Cerdificale and
presentation made by the industry., Product wise load calculation in terms of

, Air amissions & Hazardous wasle generation were discussed, Existing

.,pr/ consenl to operate, Environmental Clearance, NIPL Cerlificale issued by Ultra Tech

Minutes of 2™ Sitting of 2™ Technical Committee Meeting (2022-23)

\%

S|Page




MAHARASHTRA POLLUTION CONTROL BOARD

QCI NABET Accredited EIA consultant and product —mix Proforma are taken on
the record.

Afer due deliberations, Commitiee noticed that:

U]
n

(1)
(V)

ThaFFMuapphdrwmupmpuuddNamedumﬂndpmpmmdﬁm
axigitng 4 products under the same calegory.

The water consumption, rade effiuent generation & organic load will remain
same.

The overall Hazardous waste quantity after product mix will remains same

The overall pollution load is not increased after change in product mix

Technical Committee Decision:

Technical Commitiee decided to recommend the case for change in product under
product mix with a compliance of the following conditions;

(i

()

i}

(v}

(v)

industry shall comply with all the condibons slipulated in Environmental
Clearance and ensure display/upload of six-monthly compliance monitoring
report on their official website

Industry should not manufacture any other product for which permission is not
granted by the MPCB.

Industry shall ensure connectivity of continuous cniine Monitoring System Le. IP
Camera and flow meter installed with data logger to ensure the Zero Liquid
nm:mwu-ummumnwmmmmmmuumeupca
server

The Consent shall be issued after submission of justification/ clarfication by the
PP for the products and production quantities applied in consent form and
submitted as per the presentation.

The industry shall dispose the by-products as Hazardous waste and shal
comply the provisions of Hazardous & Other Wastes (M & TM) Rules.2016.

R

Minutes of 2™ Sitting of 2 Technical Committes Mesting (2022-23) B|Page



MAHARASHTRA POLLUTICHN CONTRDL BOAKL

Minutes of Second Sitting of 2™ meeting of Technical Committee (2022-23) for